
THE PREPARATORY SURVEY 
ON APPLICATION 

OF WASTEWATER RECLAIMING 
IN SOUTHERN BALI  

WATER SUPPLY SYSTEM 
IN 

THE REPUBLIC OF INDONESIA 
 

FINAL REPORT 
VOLUME I 

EXECUTIVE SUMMARY 
 

 

 

 

JUNE 2012 

 
JAPAN INTERNATIONAL COOPERATION AGENCY  

(JICA) 
 

TOYOTA TSUSHO CORPORATION 
NIHON SUIDO CONSULTANTS CO., LTD. 

METAWATER CO., LTD 

NATIONAL DEVELOPMENT PLANNING AGENCY (BAPPENAS) 
MINISTRY OF PUBLIC WORKS (PU) 
BALI PROVINCIAL GOVERNMENT 

OPS 

CR (5) 

12-030 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Currency Exchange Rate (Effective as of August 2011) 

 1 IDR ＝ 0.00909 JPY 



 

A - i 

Abstract 
 
1.   Backgrounds 
[...]
phase of the sewage line is 30 mg/l. Both BOD (7～49 mg/l) and COD (20～170 mg/l) show big 
fluctuations in value. This could be caused by instability in the treatment process. Some of the reasons 
include: 1) the difference in influent quantity and quality during dry and rainy seasons; 2) since the plant 
is currently under construction, the flow rate is unstable; 3) operating conditions for the aerator may be 
unstable. 
 
The monthly data from the WWTP was compared to the data obtained from the test operation of the pilot 
reclamation plant. Values of SS and BOD in the treated effluent (raw water for reclaimed water) varied 
from 2 to 3 times and COD varied from 1.2 to 1.5 times the average value. The data show that fluctuation 
is not only seasonal (wet and dry weather) but also daily. The degree of color and UV 254, which is not 
measured monthly at the WWTP exceeded normal standards. High values in color and UV 254 compared 
with the secondary treated wastewaters in developed countries may indicate some difficulties in the 
reclaimed water treatment process. 
 
S4.3.2 Target Water Quality Level 
 
In Indonesia, quality standards for reclaimed water have not been established.  It is necessary to establish 
the water quality standards for use of reclaimed water, including some guidelines for the treatment 
process, may be with a technical assistance by the Ministry of Land, Infrastructure, Transport and 
Tourism of Japanese government.  These standards are required for setting up the design water quality for 
the reclaimed water in the project.  In the mean time, existing standards would be used for setting the 
design reclaimed water quality .  
 
The current survey is not considering the use of reclaimed water for direct or indirect use as potable water. 
Therefore, it is not necessary to apply the higher water quality standard for indirect potable use 
(groundwater recharge to aquifers, etc.), which is equivalent to that of potable water.   
 
Most of the tourists in Bali come from developed countries, including Europe and the U.S. They are 
likely to complain about color, turbidity, odor and presence of insects, such as members of the genus 
Chironomus. Therefore, it is conceivable that a relatively high level of water quality is required. It would 
be desirable to use the stricter effluent standards for recreational water established by the Ministry of 
Land, Infrastructure, Transport and Tourism used by the Shibaura Water Reclamation Center for 
reclaimed water, for this project.   
 



S - 22 

Table S4.4  Reclaimed Water Quality Targets of  The Tokyo Metropolitan  
Government Bureau of Sewerage 

 
The target values for recreational water established by the Ministry of Land, 
Infrastructure, Transport and Tourism 

E.Coli Undetected  

Turbidity 1 or less  

pH 5.8-8.6 

Appearance Not unpleasant 

Color 3 or less 

Odor Not unpleasant 

Residual Chlorine 
Free residual chlorine 0.1 mg/L or Combined residual chlorine more than 0.4 
mg/L 

Facility Standard 
Same or higher quality facility as coagulation, sedimentation and sand filtration 
facility 

 
S4.3.3 Treatment Process 
 
This survey does not consider groundwater recharge or indirect potable water. The treatment process would 
have to have low initial and running costs (especially electric power). The effluent quality at IPAL Suwung is 
not necessarily high and  adequate treatment would be required to produce the water quality that would meet 
the standards for pools and public baths in Bali province, or  standards that the Tokyo Metropolitan 
Government Bureau of Sewerage uses for recycled water, until the appropriate standards are established. The 
biofilter, ozonation, coagulation/flocculation and ceramic membrane filtration used at the Shibaura Water 
Reclamation Center in Tokyo, are proposed as the basic treatment process.   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 Figure S4.5  Process Flow at the Shibaura Water Reclamation Center 
 
 
S4.4 Project Scope 
 
(1) Purpose and Basic Policy of Reclaimed Water Supply 
 
The proposed projects are planned to supply the reclaimed water to the hotels in Nusa Dua, Benoa and 
Sawangan. The project purposes are to provide PDAM water equivalent to reclaimed water volume to the 
domestic users in Southern Bali as well as solving the water shortage at the hotels. 
 

  
 

  
 

CCeerraammiicc  mmeemmbbrraannee 

CCooaagguullaattiioonn//ffllooccccuullaattiioonn      
bbaassiinn  

CCooaagguullaattiioonn//ffllooccccuullaattiioonn  

Coagulant 

MMeemmbbrraannee  
mmoodduullee  

RReeccllaaiimmeedd  
wwaatteerr  

OOzzoonniizzeerr  

PPrree--oozzoonnaattiioonnBBiioollooggiiccaall  ffiilltteerr  

SSeeccoonnddaarryy  
  eefffflluueenntt  

DDiiffffuusseerr  

OOrrggaanniicc  mmaatttteerr      
    rreemmoovvaall  

CCoolloorr  rreemmoovvaall  
OOddoorr  rreemmoovvaall  

AAuuttoo  ccooaagguullaanntt  ddoossiinngg  
MMiiccrroo--ffllooccccuullaattiioonn  

DDeeaadd--eenndd  ffiillttrraattiioonn  
11  ttoo  33  hhrrss  BBWW  iinntteerrvvaall  

Feed 

pump 



S - 23 

(2) Reclaimed Water Supply Plan 
 
The design flows of the bulk supply system from the reclamation plant to the existing distribution 
reservoir are set based on the reclaimed water supply plan as follows. 
 
Table S4.5  Design Flows for the Reclaimed Water Facilities in Case 1 and Case 2 

Design Flow Case 1 Case 2 Remarks 

Average Supply Flow 3,700 m3/day 7,400 m3/day
Water loss, about 10% of average daily 
flow, is assumed at distribution and service 
pipes  

Maximum Daily Flow 4,500 m3/day 9,000 m3/day
For design of reclamation and transmission 
facilities 

Average Daily Flow 4,100 m3/day 8,200 m3/day
For O&M of reclamation, transmission and 
distribution facilities 

Maximum Hourly Flow 4,950 m3/day 9,900 m3/day For design of distribution pipes 

Maximum Supply Flow 9,000 m3/day 18,000 m3/day
For design of service pipe system in hotels.  
The flow is set at twice of the maximum 
daily flow. 

 
 

S5.  Reclaimed Water Project Plan 
 
S5.1 Concept Design of the Facility 
 
S5.1.1 Reclaimed Water Bulk Supply Facilities 
 
Bulk supply facilities consist of reclaimed water treatment facility and transmission pipe. Figure S5.1 
shows the location of these facilities. 
 



S - 24 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure S5.1 General Layout Plan of the Reclaimed Water Bulk Supply System 
 
(1) Reclaimed water treatment facility 
 
1) Outline 
The outline of reclaimed water treatment facility is as follows. 

Location: Inside the Denpasar WWTP, or in an adjoining area 
Raw water: Effluent of the Denpasar WWTP  
Design Capacity: Case 1, 4,500 m3/day (= 3.125 m3/min = 52.1 L/s) 

Case 2, 9,000 m3/day (= 6.250 m3/min = 104.2 L/s) 
Treatment Method: Biological Filtration Process → Ozone → Coagulation → Ceramic Membrane 

Filtration 
Disinfection equipment: To be prepared in the final process 
Power supply: General power line from PT. Indonesia Power 
Emergency generator: For backup at the time of power failure 
Civil and architectural facilities: Of earthquake-resistant construction with foundations that would  

withstand liquefaction and N value of 30 or higher. 
 
2) Layout of the facility 
 
The proposed layout of the reclaimed water treatment facility shown in Figure S5.2 takes into 
consideration the future development plans of Denpasar and the  Denpasar WWTP, the locations of the 
high voltage lines, the holy spring and other constraints in the area. 

PP

Reclaimed Water Treatment Plant 
and Pumping Facilities

Transmission pipe  approx. 16 km 



S - 25 

 

Figure S5.2  Proposed Layout of Reclaimed Water Treatment Facility 
 
 
3) Outline of the facility 
 
Outline of the facility is shown in Table S5.1. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Inflow Pumping Station 

Raw Water Pump Building 

Reclaimed Water 

Treatment Facility. 



S - 26 

Table S5.1 Outline of the Reclaimed Water Facility 
Facility 
Name 

Treatment 
Process 

Equipment Case 1 Case 2 

Dust Removing 
Screen 

Two screens at each waterway. No grit chamber 
 

1) Raw 
Water 
Pump 
Building 

Raw Water 
Lifting 

Raw Water Pump Well
(Electric Panel Room 
is located at the upper 
part of waterway) 

Flow Rate: 4.1 m3/min 
Quantity: 2 (1 duty/1 

stand-by) 
Pump well: 5.2 m in 

length, 3.0m in width, 
and 2.5 m water depth 

Flow Rate: 4.1 m3/min 
Quantity: 3 (2 duty/1 stand-

by) 
Pump well: 5.2 m in length, 

3.0m in width, and 2.5 
m water depth 

Raw Water Tank Capacity:18 m3  
(3.3 m in length × 2.7 m in width × 2.0 m in water depth)
Number of tank: 2 
Pump Flow Rate: 4.1 

m3/min 
Quantity:2 (1 duty/1 stand-

by) 
 

Pump Flow Rate: 4.1 
m3/min 

Quantity:3 (2 duty/1 stand-
by) 

 

Biological Filtration 
Transmission Pump 
Room 

Pump room: 6.2 m in length, 9.2 m in width 

Biological 
Filtration 

Biological Filtration 
Tank 

Dimension: Approximately 
6.1 m in length × 6.1 m 
in width × 4.0 m depth 

Quantity: 8 
Space height: 6.90 m 

Dimension: Approximately 
6.1 m in length × 6.1 m 
in width × 4.0 m depth 

Quantity: 8 
Space height: 6.90 m 

Warehouse Approximately 55 m2 (9.5 m × 6.0 m) 
Workshop Build in the ozonation 

building 
Approximately 140 m2 (9.5 
m × 14.6 m) 

2) 
Biological 
Filtration 
Process 
Building 

Common and 
Others 

Parking Lot Indoor parking lot for three vehicles 
Filtered Water Tank 170 m3 (8.2 m in length × 

6.3 m in width x 3.3 m in 
water depth) 
Quantity: 1 

300 m3 (15.0 m in length × 
6.3 m in width x 3.3 m in 
water depth) 
Quantity: 1 

Ozone reactor pump 
Flow Rate: 3.4 m3/min 
Quantity: 2 (1 duty/1 

stand-by) 
Backwash pump:  
Flow Rate: 16.8 m3/min 
Quantity: 2 (1 duty/1 

stand-by) 

Ozone reactor pump 
Flow Rate: 3.4 m3/min 
Quantity: 3 (2 duty/1 stand-

by) 
Backwash pump 
Flow Rate: 16.8 m3/min 
Quantity: 3 (2 duty/1 stand-

by) 

Ozone Reactor and 
Backwash Pump 
Room 

Pump room: Approximately 100 m2 
Ozone Contactor Tank Dimension: Approximately 

2.9 m in length × 1.3 m 
in width × 5.0 m depth 

Quantity: 2 (2 tanks × 1 
trains) 

Dimension: Approximately 
2.9 m in length × 1.3 m 
in width × 5.0 m depth 

Quantity: 4 (2 tanks × 2 
trains) 

Ozone Treatment Unit Quantity: 1 Quantity: 2 (1 unit × 2 
trains) 

Ozonation 
Coagulation/
Flocculation 

Coagulation/Flocculati
on Tank 

Dimension: Approximately 
5.5 m in length, 2.0 m 
in width, 1.7 m depth 

Number of Row: 1 

Dimension: Approximately 
5.5 m in length, 2.0 m in 
width, 1.7 m depth 

Number of Row: 2 
Microfiltered Water 
Tank 

60 m3 (8.1 m in length × 3.8 m in width × 2.0 m in depth)
Quantity: 1 

Transmission Pump 
Room 

Refer to transmission facility 

3) 
Ozonation 
Building 

Chlorination 
(Treated 
Water 
Transmission 
Process) Sodium Hypochlorite Capacity: 10 m3, Quantity: 2  



S - 27 

Facility 
Name 

Treatment 
Process 

Equipment Case 1 Case 2 

 Storage Tank 
Monitoring Room Approximately 70 m2 (10.4 m × 6.8 m) 
Workshop Approximately 90 m2 (7 m 

× 13 m) 
Build in the Biological 
Filtration Process Building 

Laboratory and 
Preparation Room 

Laboratory: Approximately 70 m2 (13.7 m × 5.2 m) 
Preparation Room: Approximately 30m2 (5.5 m × 5.2 m) 

 
Common and 
Others 

Staff Room Approximately 120 m2 (13.2 m × 9.0 m) for 10 persons 
Filtration Room Microfiltration (ceramic 

filter) unit: 1 set 
Tanks for the chemicals for 

filter washing and 
dosing pump: 2 sets 

Membrane filter pump, 
 Flow Rate: 3.4 m3/min 
 Quantity: 2 (1 duty/1 

stand-by) 
Drainage pump, 
 Flow Rate: 2.0 m3/min 
 Quantity: 2 (1 duty/1 

stand-by) 

Microfiltration (ceramic 
filter) unit: 2 sets 

Tanks for the chemicals for 
filter washing and dosing 
pump: 2 sets 

Membrane filter pump, 
 Flow Rate: 3.4 m3/min 
 Quantity: 3 (2 duty/1 

stand-by) 
Drainage pump, 
 Flow Rate: 2.0 m3/min 
 Quantity: 2 (1 duty/1 

stand-by) 
Drainage Tank 400 m3 (21.8 m in length × 

9.3 m in width × 2.0 m in 
depth) 
Quantity: 1 

550 m3 (29.8 m in length × 
9.3 m in width × 2.0 m in 
depth) 
Quantity: 1 

Ozonation Equipment 
Room 

Approximately 85 m2 
(17.0 m × 5.2 m) 

Approximately 170 m2 
(17.0 m × 10.0 m) 

Membrane 
Filtration 

Blower Room Blower, 
Air Volume: 22.2 m3/min 
Quantity:2 (1 duty/1 stand-

by) 
Backwash Blower, 
Air Volume: 37.2 m3/min 
Quantity: 2 (1 duty/1 

stand-by) 
Blower Room: 
Approximately 110m2 
(16.0 m in length × 7.0m 
in width) 

Blower, 
Air Volume: 22.2 m3/min 
Quantity: 3 (2 duty/1 stand-

by) 
Backwash Blower, 
Air Volume: 37.2 m3/min 
Quantity: 3 (2 duty/1 stand-

by) 
Blower Room: 

Approximately 110m2 
(16.0 m in length × 7.0m 
in width) 

PLN Room Approximately 50 m2 (10.0 m×5.0 m) 
Substation Approximately 50 m2 (10.0 m×5.0 m) 
Generator Room Approximately 60 m2 (10.0m×6.0 m) 

4) 
Membrane 
Filtration 
Building 

Common and 
Others 

Electrical Panel Room Approximately 250 m2 (17.0 m×15.0 m) 
Guard Post, Gate, 
Fence 

common 

Raw Water Pipe Diameter: 300 mm 
Length: 100 m 

Diameter: 400 mm 
Length: 100 m 

5) Others Common and 
Others 

Drainage Pipe Diameter: 200 mm 
Length: 335 m 

Diameter: 300 mm 
Length: 335 m 

 
 
(2) Transmission Facility 
 
Since the existing UPA reservoir for using reclaimed water distribution tank is located higher than the 
reclamation plant, transmission pumps are required.  
 



S - 28 

Two pumps (1 duty/1 stand-by) and 3 pumps (2 duty/1 on stand-by) are designed for Case 1 and Case 2 
respectively. Each pump has discharging capacity of 3.4 m3/min. They would be installed at the pump 
room (8.8 m long and 7.8 m wide) in the ozonation building. 
 
The transmission pipeline is a pressured line from the treatment facility to the existing reservoir used for 
irrigation water in the past. Locally available high density polyethylene pipe would be used because of its 
shock resistance, low price, low inner friction coefficient, lightweight and has other good attributes. The 
pipe diameter of 300m (for Case 1) and 400 mm (for Case 2) is optimal for the designed flow and  was 
selected as a result of cost comparison (construction cost and O&M cost) for 20 years based on the design. 
In addition, an electromagnetic flowmeter and water level meter would be installed at the branch 
connecting point for the reservoir and in the reservoir.  
 
An open cut method is generally applied for laying work of transmission pipes, but the following methods 
would be selected considering easiness of construction, price, site conditions as follows: 

 River and drainage canal crossings: water pipe bridge 
 Traffic congestion areas: night time construction 
 Crossing power distribution cable at the airport: pipe-jacking method 

 
S5.1.2 Distribution and Service Facility of the Reclaimed Water 
 
(1) Distribution Facility 
 
Distribution facility composed of distribution tank and distribution pipe. Reclaimed water would be 
stored in a reservoir and distributed to the hotels in the Nusa Dua, Benoa, and Sawangan areas. 
 
The reservoir owned by PDAM Badung with a capacity of 1,500 m3  previously used for irrigation water 
would be repaired for using reclaimed water distribution. 
 
Design distribution flow to each area is shown below. 
 
Table S5.2  Design Flow of Reclaimed Water to Each Area (Case2) 

Area Design Distribution 
Flow (m3/day) 

Design Service Flow 
(m3/day)* 

Remarks 

Nusa Dua 4,240 3,800 For Case 1, the figure are half. 

Benoa 2,200 2,000 -ditto- 

Sawangan ** 1,760 1,600 -ditto- 

Total 8,200 7,400 -ditto- 

Note)  *   : These figures are set from the potential demand shown in Table S4.3. 
** : These figures future demand of hotels in Sawangan area. 

 
There are already existing pipes to the Nusa Dua area previously used for irrigation water. These would 
be repaired and new ones would be installed to distribute the reclaimed water to the Benoa and Sawangan 
areas. The lengthes of the new distribution pipes are as follows. 
 
Benoa Area:  Total 6,500 m  

(Case 1: φ200 mm:  5,800 m､ φ100 mm:  700 m) 
(Case 2: φ300 mm:  5,800 m､ φ150 mm:  700 m) 
 

Sawangan Area:  Total 5,200 m  
(Case 1: φ200 mm:  4,000 m､ φ100 mm:  1,200 m) 